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CUSTOMER NAME: SINH BUILDING SOLUTIONS B.V.
ADDRESS: OOSTEINDE 26, 2271 EH, VOORBURG, THE NETHERLANDS
Sample Name :  SINH™ BOARD
Specification :  thickness:9mm

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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Test Required : Airborne sound transmission loss

Test Method : ASTM E90-09

SGS Ref No. : IN-SH-CP-5612-17019

Date of Receipt : Mar. 22, 2017

Testing Start Date : Mar. 22, 2017

Testing End Date : Mar. 24, 2017

Test resuli(s) 1 For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services [ Shanghai) Co., Ltd.

(= J/fwg/

Erin Huang
Authorized signatory
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1. Test reference

1) ASTM E90-09 Standard test method for laboratory measurement of airborne sound transmission
loss of building partitions and elements

2) ASTM E413-10 Classification for rating sound insulation

2. Sample detail

Dimension/Density 3000mmx1200mmx9mm/10.7kg/m?

3. Test condition

Air temperature in the test room 19.3 Air humidity in the test room 33.6%
Source room volume 125m’ | Receiving room volume 100m°
Description of test arrangement Area of test samples S is 10 m’

4. Test result

Rating according to ASTM E413-10:

Sound transmission class: STC=28dB
Rw(C;Cy)=28(-1;-3); Rw+C=27dB; Ry+Cy=25Db
Client’s requirement: STC>25dB

Conclusion: Pass
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Remark:
------------- Frequency range according to ASTM E413-10
Curve of STC reference values according to ASTM E413-10
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Structure:

9mm Magnesium oxide board

[j 50mm type C staal furring

Note: The test was carried out by external laboratory assessed as competent.
*hkkkkkkk End Of report********

Urdewn cibe e i e Sorumes, i mused by Be pary webject la It vr.-mu-l Comirom gl Sarvics printes
h;;wmoﬂm:-‘ui kdn al gy ity Fh.h

B B Terma i Cond o for EReorons s Ommuiu

Kiipmtian Ia fewa 10 B P tation <f Rihally, indara dalisn ik Tl iy bovigar of s Sncimeel &
0 13 Infromaria Pietacen raitE The Comaary s ENgnge at Hu fma of iy intereeation Daly acd wethis the s of
larts irminichionn, & msy, The Y Bde rasponmbdy |nu||- Cllanl ard thiy deumard doss Tiah THE dmiciaenie, PArRd T &

i h.ﬂu'-;mp-'ﬁ:m i .T'Ihm mmfu.u nu;.r-g Aalalfiation of B ontent or

Eriepl m . & a

et A, i i, 1 it dekd 1 p.mnwru_,mu.-umu(u:.uu mupu(hunpi{llnlmﬂu‘hf!}d iy

Asmlss Ta ¢ hsg s [he swikembicily of Satng | nageriion sspod & coriiliesbs, plesss confan] us 08 islsphons (BE-TES] L1067
1443, ev wrnait; GM foccbechilegn.con

|I:H.-!:dlm.fﬂmﬂuhl',fmbaumnm NN IESINAMEN0 IS EMINSEIEE e spgTE.LoRS
%8 - b R LRGSR MRy ESJTGNIEN0  IEETEIEHARE v onchmadngs.oom
i

Membar of i 3655 Group (365 34]




MAGOXX

The future of sustainable and fire-resistant construction

MAGOXX B.V.
Caballero Fabriek
Saturnusstraat 60, Unit 71
2516 AH The Hague
The Netherlands
+31(0) 88 3748400



